For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 66

3205 Tractor

Air Filter/Muffler

o m
<t -
~— @)
T N . //l C
N, )
‘g &5 12
o5 “n“.n...f ./ w
v \ Q.
4 /
A W\ Nu
4,/ 5\
\ﬂm, A N\ =
VIR AR
)N /) © £
N S/ " >
NN /S =
: T,
wmwunnuu:nau g | //ﬁ. _\ \\ \\_ \ ) .
L“__ A Jv \\ / — / ~ \““\ © g 20N
: S/ [ N\
‘ L 2
\ !....._. \“\ \\ M i // .f = “\ ,_... /
QR 1 /,,, | /
0)! : . \
Y N o p— N

)
f

,.--_
—
Fg]

y—



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Air Filter/Muffler

Page 2 of 66

Ref#  Part Number Qty S/P/F  Description
1 KM-11011-2239 1 S Case, Air Filter
2 KM-11011-2259 1 /P Base, Air Filter
3 KM-11013-2114 1 Element, Foam
4 KM-11013-2139 1 S Element, Air Filter
5 KM-11029-2005 1 S  Air Filter Ass'y. (Incl. Ref. 3 & 4)
6 KM-11047-20579H 1 Bracket
7 KM-11047-21119H 1 Bracket, Air Filter
8 KM-11060-2079 2 Gasket, Muffler
9 KM-92002-2230 2 Bolt
10 KM-92143-2178 3 Collar,5.1 x6.3x 14
11 KM-92143-2189 4 Collar,6.2x7.8x 7.5
12 KM-92191-2010 1 /P Tube
13 KM-92200-20599H 2 Washer
14 KM-234B0525 3 Screw, Pan, WSP
15 KM-242B0516 4 Screw, Pan
16 KM-311G0600 4 Nut, Hex
17 KM-461F0600 4 Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 66

WWW.mymowerparts.com

Brake And Control Pedals

3205 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Brake And Control Pedals

Page 4 of 66

Ref#  Part Number Qty S/P/F  Description
1 603-0379 1 Shaft Assembly, Pedal
2 603-0421 1 S Plate, Disengagement
3  603-0437-0637 1 /P Cam, Clutch
4  603-0445 1 Shaft Assembly, Brake
5 603-0449 1 Shaft Assembly, Reverse
6 603-0634 1 Rod Assembly, Cruise
7  703-3012-0498 1 Link, Pedal Mounting
8  703-3020-0637 1 Bracket, Rod Adjust
9 703-3152-0637 2 Bracket, Switch
10  703-3155-0498 1 Lever, Brake
11  703-3156-0498 1 S  Link, Brake Pedal
12 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 GR5
13  710-0599 5 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
14  710-0623 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
15  710-0642 6 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .75
16  710-1315 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x 1.25
17  711-0679A 1 /P Pin, Clevis, 3/8 x 2.015
18 711-1041 1 Ferrule, Adjust.
19 711-1138 1 Stud, Actuator
20  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
21  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
22  712-3058 3 S Nut, Hex Insert Lock, 1/2-20
23  712-3061 2 S Nut, Hex Lock, 3/8-24
24 714-0104 9 S Pin, Internal Cotter
25  714-0145 2 S  Pin, Internal Cotter
26 714-0147 5 /P Pin, Internal Cotter
27 715-0114 1 S  Pin, Spiral Spring, .25 x 1.5
28  731-3247 1 Pedal, Forward
29  731-3248 1 Pedal, Reverse
30 731-3249 1 S Pedal, Brake
31 732-0324 2 Spring, Compression
32  732-0859 1 S  Spring, No Cut Reverse
33 732-0871 1 Spring, Torsion
34  732-3118 2 Spring, Extension, .380 OD x 1.44
35 736-0185 2 S  Washer, Flat, .406 x .75 x .063
36  736-0287 1 S  Washer, Flat, .79 x 1.24 x .060
37 736-0463 1 S  Washer, Flat, .25 x .62
38 736-0621 1 Washer, Wave, .785 x 1.0 x .012
39 736-3019 3 Washer, Flat, .531 x 1.06 x .134
40  741-0598 4 S  Bearing, Hex Flange
41  741-3073 3 S  Bearing, Flange
42  741-3074 2 Bearing, Flange
43  741-3084 1 Bearing, Flange
44  747-3319 1 Rod, Rear Control
45  747-3320 1 Rod, Front Control
46  747-3324 1 Rod, Rear Connecting
47  747-3353 1 Rod, Front Connecting
48  747-3355 1 Rod, Brake RH
49  747-3356 1 Rod, Brake LH
50 748-3060 1 Cruise Latch
51  748-3080 1 S Plate, Cruise

WWW.mymowerparts.com



Page 5 of 66

ol

- ———

.

_nu_l. 1\‘ .ﬂ \i ]

[

(B

o
@
L LC)

WWW.mymowerparts.com

.

f.lr
.,

)
@)
o

D

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Brake Assembly

..|..|..|...|\|1|..._ - \ .

L0 i

i:.rlll. -




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Brake Assembly

Ref #

Part Number

Page 6 of 66

Qty S/P/F  Description

1

O~NOOTAWN

661-3013
759-3688

703-0931
710-3133
712-3055
761-3059
710-0369
712-3054
732-3042

2 Brake Assembly Complete
2 /PIF  Pad Kit, Brake Includes Ref. Nos. 6 (Qty. 2), 7

(Qty. 2), and 8 (Qty. 2).

Bracket, Brake Actuator

Screw, Shoulder

S  Nut, Hex Top Lock, 1/4-20

Arm, Brake Actuator

/P Screw, Hex Cap, 3/8-24 x 2.5 GR5
/P Nut, Hex Lock, 3/8-24

S  Spring, Compression

A DRADNNDNDN
T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 66

3205 Tractor

Carburetor, Fuel Filter & Pump

(S
nmmmwwu - o] //
/3 ~ = /a
/7
/) 4 VA e
/ Y2
// . < ad) | =
s j N
o e
| o A\
\ A y Ly -, N B
S~ yORao V) ) D
A.ﬂww,w N/ Q-.L — l\ﬁ
A \)
2\ \
s Qe
«/” g
o
[{] - QA
_ Ty) - - 4 w
DlmW\ . m T k o __‘..Mw (o] //
- n € , _ \
\ , H N p@mw P ﬁw h o ,r @ @ o —
' ' = ,.m. - ! «
3 A < & \ 7N W %u “ %w o © < \\ 5
me Py (_AM.\ a\n / \\ @ ,una . qﬁ nf w mwmx/ .\. / m u
8 y / oo 4 — ) m/
NaY AT RN \%@.ﬁ AR
oy m 1)) A v 105 )| e/l
€ AL ) My ~) X
e w Ss/ m-,.ﬁp .{W - ,>,\ - v wﬂwm/ _— \ ) .Mu g
! ] . ,mN f .m B M A | arly/ %NA 2%
[ - u_s A / ‘ /S
Veg Fig N URd e N o TS
x Ao\ e % A
N e & \» o R
/e N e
~ v ' : e
< / W“uaw -«
N g &S
@
[

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor

Carburetor, Fuel Filter & Pump

Page 8 of 66

Ref#  Part Number Qty S/P/F  Description
1 KM-11012-2381 1 Cap
2 KM-11060-2072 1 Gasket
3 KM-11060-2073 1 Gasket
4 KM-11060-2087 1 Gasket, Intake Manifold
5 KM-11060-2088 1 Gasket, Intake Manifold
6 KM-11060-2090 1 S  Gasket, Carburetor
7 KM-15003-2481 1 S  Carburetor Ass'y
8 KM-16004-2051 1 Cap, Chamber
9 KM-16014-2077 1 Screw, Pilot Air
10 KM-16025-2163 1 Valve, Throttle
11 KM-16030-2089 1 Valve, Float
12 KM-16031-2071 1 Float
13 KM-16035-2073 1 Jet, Air, #1.8
14 KM-16035-2074 1 Jet, Air #0.9
15 KM-16041-2218 1 Shaft, Choke
16 KM-16041-2219 1 Shaft, Throttle
17 KM-16126-2185 1 Valve, Choke
18 KM-21188-2006 1 S  Solenoid, Fuel
19 KM-32085-2089 1 Stopper
20 KM-59076-6001 1 Manifold, Intake
21 KM-92009-2143 2 Stud
22 KM-92009-2330 3 Screw, 3x5.5
23 KM-92009-2331 1 Screw
24  KM-92009-2332 4 Screw
25 KM-92009-2333 1 Screw
26 KM-92009-2334 1 Screw
27 KM-92015-1143 2 Nut 8 MM
28 KM-92043-2196 1 Pin
29 KM-92055-2175 1 O-Ring, 49.4MM
30 KM-92063-2241 1 Jet, Main #112
31 KM-92064-2093 1 Jet, Pilot, #58
32 KM-92066-2096 1 Plug
33 KM-92093-2092 1 Seal, Throttle Shaft
34 KM-92093-2093 1 Seal, Choke Shaft
35 KM-92143-2191 1 Collar
36 KM-92143-2192 1 Collar
37 KM-92144-2306 1 Spring
38 KM-92144-2307 1 Spring
39 KM-92144-2397 1 Spring
40 KM-92170-2043 1 Clamp
41 KM-92170-2098 1 Clamp
42  KM-130B0620 5 S Bolt, Flanged 6 x 20
43 KM-130B0645 3 Bolt, Flanged 6 x 45
44  KM-49019-1055 1 /P Filter, Fuel
45  KM-49040-2065 1 Pump, Fuel
46 KM-59221-2156 1 Connector, Cord
47 KM-92037-2065 1 /P Clamp
48 KM-92170-2082 1 Clamp
49 KM-705A061000 1 Tube, Braid

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

r

P

e,

Page 9 of 66

L

<o)

w—-

WWW.mymowerparts.com

\
™ - Y
s~ § T Q
- ”U“l-.lfll
. —
_ AN ~
\ \
“‘WJ I/I// Illﬂﬂ ” Am
N n,
= = ATV .Km V,..--/
T e ) l/
= N
-
o g5 b vy 7| s S
© F -{--.'._n“\uu-f‘m — ---i-f--...uu--mnm?m”.v,-- -
S ~u
o @© /.
S5 N
Q .W, /.'\\HHnuummIunHHHHHHHum}mmn - rillm
ST & ~ By 1
-5 /
0 2 &
N8 N & &




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Center Hydraulic Lift Linkage

Page 10 of 66

Ref#  Part Number Qty S/P/F  Description
1 603-0434-0498 1 S  Link, LH Lift
2 603-0435 1 S  Shaft Assembly, Lift
3 603-0456-0498 1 Link, RH Lift
4  711-1206 1 Pin, Clevis, .5x 3.75
5 712-3083 3 /P Nut, Hex Lock, 1/2-13
6  714-0147 2 /P Pin, Internal Cotter
7  716-0102 2 S Snap Ring, 1.0 Dia. Shaft
8 717-3423 1 Cylinder, Center Lift
9 727-3135 2 Hose, Lift
10 731-3215 1 S Indicator, Lift Position
11  732-0870A 1 /P Spring, Compression
12 736-0160 2 S  Washer, Flat, .536 x .93 x .050
13  736-0250 1 /P Washer. Flat, 1.0 x 1.7 x .10
14  738-0744A 2 S  Shoulder Screw
15 741-0170 2 S  Bearing, Flange w/Flats
16  747-3330 1 Rod, RH Lift
17  747-3331A 1 Rod, LH Lift
18 703-3426 1 Stop Bracket, Lift Rod (Refer to Service
Advisory CC-383)
19 711-1378 1 Body, Center Check Valve (Refer to Service
Advisory CC-383)
20 711-1379 1 Housing, Check Valve (Refer to Service
Advisory CC-383)
21  721-3001 1 /P O-Ring (Refer to Service Advisory CC-383)
22  732-0863 1 S  Spring, Compression (Refer to Service
Advisory CC-383)
23  732-0979 1 Spring, Compression (Refer to Service
Advisory CC-383)
24  741-0862 1 /P Ball, Detent (Refer to Service Advisory

CC-383)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 66

3205 Tractor
Cooling

)
Lo
%
- -~ (o)) -
A_!_-,./v ﬁ N r-= ummm ...Jm.
\xllﬁxu\!..\%{ ,Lr.mm., N —/ _ _mm
o) AN N ] o
\ T 2 SN
7. ) i
\“\ /f \\\\\ -
L T 0 s e, o \n
|vumm EESEEEEnSE S S A —
\\ %mm; v | Nt
N g “uua;,“ / .
....\mw \uu!,. WN\ \ y nﬂmm u_u_\\ \\ L
A - S BN s Wy 28 \
EIN AR BT BN 8
A 50 @
y4 o [ A \ \
& d / _MW % a <t P
S e B 3@
— ¥ © ~
) .ﬂ....l p i ‘\L.. \\ /_ “2“ @w.i,irf...._ s -
ey s o) - cn
3 / \---,”.1\,_,m..w 4 ) ! g 5 g?, ~J
R &ﬂ g . \\ L - \, 4 e V\ )
I /e \V/ / \ e lww.\mm“mw.ﬂ ; [l wa\\\ - 23 " AN\ \\\\\\\\\\\
78RN ST S o s 7)) Y o E
: — \\ M“W \\ (V] _\lll\. mfﬂ.\ \\ N umrf*hn.l HM“ \mw.v «© ﬁ\\ -~ \< [ U]
- —— — == = Ve e e
_-?_..y””, VA /o S ,@_ @ @ G < © — _
} AN R N - — ol gy <t~
N\ r:/ AN \ v N\ / B ™ m e
o« = m WD L AR | ' >t
o« 3 . \" S o 3
_..|.,|l||\_'.A Mm_. mrlnusi - \\ — 7o) X, . \ \\wmmwmnw mMW \\\ g \m Mfii//
N o) ezl X mb,“ e m
) .m“...\..\; /,._Jm L A._nuv -~ mmam_. u.r;--{%muu__u [ o N
6 @ — > N\ = o e \
& ™ A A\ o H NN lmmw N f
o e
& (Mlz \ & T\ 5 g _
] \ \ ¢ N N
L0 Wv\ \.m_, \ \, /.wﬂ_. T
:Hu!..w/ \, "N [
y— — ) g . o
—\ mwv mmuv \\\\\..V!a. ﬁ J
< [ o Al i
(ap) ﬁ mmmm
[{e)
0N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 12 of 66
Cooling
Ref#  Part Number Qty S/P/F  Description
1 KM-11012-1084 1 Cap, Reservoir
2 KM-11048-20379H 1 Bracket
3  KM-11049-20259H 1 Bracket
4  KM-11049-20269H 1 Bracket
5 KM-11049-20279H 1 Bracket
6 KM-11060-2084 1 Gasket, Thermostat Cover
7 KM-11060-2288 1 S  Gasket, Pump Cover
8 KM-11060-2289 1 S  Gasket, Pump Case
9 KM-13070-2093 1 Guide
10 KM-13107-2097 1 Shatft, Impeller
11  KM-13107-2246 1 Shaft, Pulley
12 KM-13304-6007 1 /P Housing Assembly
13 KM-14024-2293 1 Cover, Thermostat
14  KM-14037-2128 1 Screen
15 KM-16142-2069 1 /P Cover, Pump
16 KM-39061-2056 1 Radiator Assembly
17  KM-39062-2051 1 Hose, Cooling, 7.5 x 13.5 x 30.5
18 KM-39062-2054 1 Hose, Cooling, 7.5 x 10.5 x 46
19 KM-39062-2062 1 Hose, Cooling
20 KM-39062-2063 1 Hose, Cooling
21 KM-43078-2055 1 Reservoir
22 KM-49044-2058 1 S Pump, Water
23 KM-49054-2056 1 /P Thermostat
24  KM-49063-2056 1 S  Seal, Mechanical
25  KM-49085-2052 1 Cap Assembly, Pressure
26 KM-59011-2056 1 Belt, Fan
27  KM-59041-2063 1 Fan, Cooling
28 KM-59051-2113 1 Gear, Spur
29  KM-59091-20529H 1 Pulley
30 KM-59091-2053 1 /P Pulley
31 KM-59256-2057 1 /P Impeller
32 KM-59336-2052 1 Case, Pump
33 KM-92015-1014 2 Nut
34 KM-92015-1143 3 Nut
35 KM-92022-2247 2 Washer
36 KM-92026-2311 1 Spacer, 12x18x 1.4
37  KM-92027-217 4 Collar
38 KM-92037-2001 1 Clamp
39 KM-92037-2065 2 /P Clamp
40 KM-92037-2210 4 Clamp
41  KM-92042-014 1 Pin
42 KM-92045-2191 2 Bearing, Ball
43  KM-92049-2111 1 Seal, Oil
44  KM-92150-2230 1 Bolt, .6 x 40
45  KM-92150-2231 1 Bolt, .6 x 20
46  KM-92150-2255 1 Bolt
47  KM-92160-2034 4 Damper
48 KM-92180-2013 AR Shim, 0.6 Thk
KM-92180-2014 AR Shim, 1.2 Thk
49  KM-92200-2044 1 Washer
50 KM-130B0616 6 S Bolt, Flanged, 6 x 16
51 KM-130B0635 Bolt, Flanged, 6 x 35
52

KM-130B0B2 AN A/ my‘mowerﬁ%trfgf@@rﬁx 20



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 13 of 66
Cooling
Ref#  Part Number Qty S/P/F  Description

53 KM-130B0825 4 Bolt, Flanged, 8 x 25
54  KM-130B0830 1 Bolt, Flanged, 8 x 30
55  KM-130B0840 1 Bolt, Flanged, 8 x 40
56 KM-130G0645 3 S Bolt, Flanged, 6 x 45
57 KM-130G0675 1 S Bolt, Flanged, 6 x 75
58 KM-130G0845 1 Bolt, Flanged, 8 x 45
59 KM-130G0870 1 Bolt, Flanged, 8 x 70
60 KM-130H0665 1 Bolt, Flanged, 6 x 65
61 KM-171G0818 3 Bolt, Stud
62 KM-315B1000 1 Nut, Hex Fine
63 KM-410B1000 1 Washer, Plain
64 KM-481J2800 1 Circlip
65 KM-551A0314 1 Pin, Dowel
66 KM-670B1507 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 66

3205 Tractor

Cylinder And Crankcase

L0

a
o] "
p_
4/ V ‘-. \ ; nﬂ\-_
‘g @& ; um;v...g \Au
.,,_ .\WV MMW// - Mmm\ww m‘ ey
e\ T ,fm“ ,wv WV
N e U M%H oo
._ e \

M\w

[
\@

-

0 nnn““mmumm

P \”
ot

wmwu,n,% v

_— \\ \&

3 ;zm m

5mf AN

i\\\/$§ﬂ“‘

P

R ﬂuv V

I\\j

/f
Al

J—

—_—,

mm/ “
Wy
MM(W:.L“//

\

P

\

N

e

(&

%

_wv

.y
=
s mv

S

/
\_ (RN
A 7

7

,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Cylinder And Crankcase

Page 15 of 66

Ref#  Part Number Qty S/P/F  Description
KM-FD620D-AS21 1 S  Engine, Complete
1 KM-11004-2107 2 Gasket, Head
2 KM-11008-2087 1 S Head, Complete Cylinder
3  KM-11008-6015 1 S Head, Complete Cylinder
4  KM-11009-3028 2 Gasket
5 KM-11022-2056 1 Cover, Valve
6 KM-11022-2063 1 Cover, Valve w/Oil Fill
7 KM-11060-2089 1 Gasket, Cover
8 KM-11060-2284 1 S  Gasket, Crankcase Cover
9 KM-11060-2332 2 S  Gasket, Valve Cover
10 KM-13183-2120 1 Plate
11 KM-14024-2292 1 Cover
12 KM-16126-2146 1 Valve
13 KM-32151-20319H 1 Pipe, Oil Gauge
14 KM-49015-6130 1 Cover, Crankcase
15 KM-49120-6115 1 Crankcase Complete
16 KM-92004-2142 4 Stud
17 KM-92009-2308 1 Screw
18 KM-92043-1037 6 Pin, Dowel, M10 x 8.2 x 14
19 KM-92049-2097 1 Seal, Ol
20 KM-92049-2110 2 S Seal, QOll
21 KM-92143-2010 8 Collar
22 KM-92151-2070 2 Bolt
23  KM-92170-2002 1 Clamp
24  KM-92190-2147 1 /P Tube
25 KM-130B0625 8 Bolt, Flanged, M6 x 25
26 KM-130B0816 4 S Bolt, Flanged, M8 x 16
27 KM-130C0812 2 Bolt, Flanged, M8 x 12
28 KM-130G0845 6 Bolt, Flanged, M8 x 45
29 KM-130G0860 2 Bolt, Flanged, M8 x 60
30 KM-130G0865 8 Bolt, Flanged, M8 x 65
31 KM-410B0800 2 Washer, Plain, BMM
32 KM-670B2010 1 O-Ring, 10MM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 16 of 66

3205 Tractor
Dash Panel

| o
BT[N k
Yy W .
\“\\\AW\N\MUM /f.lﬁ\liwuww_ m\u/ Mw.‘// mw Fe b \\ Y
, EETON
A A= =0
\ \ | _\m % N ﬂ] = ] \mvu\\mu www »
| Toest] o ©
/, wn mm/\,; T _
oL N P
mm h N
e
>

o) -

< W I ™ // \ ,V/ / 7
,/M. [ vMﬂwm.// Y N ™ Y .
. \
///Wt&%\wvuu,wmm Ww\\\y ‘nw //// //WY%& 4 ///
-~ AN N /I\\\\
Y N\ \ 4
= NRRRRRR N ’ . ,
AN N A b
] HUI/VJ//JWV”_”WWV_ A) 7 p yd , \\ /KV..-IIHHV
g ww N /%y / 4
N R‘ L ‘A mV\K A_ﬁ ﬁ 1\
d S
(=]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 17 of 66
Dash Panel
Ref#  Part Number Qty S/P/F  Description
1 603-0586 1 Control Assembly, Throttle/Choke
2 631-0076 1 Boot, Tilt Steer
3 631-3014 1 S Dash Panel
777120183 1 Graphic, Monitor Light Cover
4  759-3476A 1 S  Key, Ignition (Set of 2)
5 703-3072 1 /P Screen, Dash
6 703-3162 1 Plate, PTO Handle
7  710-0134 4 /P Carriage Bolt, 1/4-20 x .62
8 710-0294 2 Screw, Hex Cap 1/4-20 x .375 GR5
9  710-1260A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
10 710-3013 3 /P Screw, Hex Cap 1/4-20 x .50 GR5
11 712-0237 1 S Nut, Hex Lock, 5/16-24
12 712-0397 4 S  Wing Nut, 1/4-20 w/Bell Washer
13  723-0465 2 Seal, Screen
14  725-1346 1 S Nut, Ignition Switch, 5/8-32
15  725-1347 1 /P Cap, Ignition Switch
16 725-3159 1 S  Hour Meter
17  725-3256 1 S  Switch, PTO
18  726-0233 4 /P Nut, Push
19 731-3209 1 Steering Wheel
20 731-3210 1 Cover, Steering Wheel
21 731-3241 1 Handle, PTO Switch
22  736-0242 1 /P Washer, Belleville, .34 x .872
23  783-0462 1 /P Bracket, PTO Switch Retainer (Mfg. Date

1HO018G & After)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 18 of 66

3205 Tractor

Driveshaft And Engine Connections

-—I..\\\l‘.‘.‘m..\] \A w
\\\\1 - A .
o \ mv..uu\v IHHH\IuV\ \ Al—\\\\ “.“H
7/ \ = / [ TR
o \Am ;\..\ \ \N i
_ir R\LA \ \ / cf @ e s
R/ (@
_KLT\ MV" .!“mN“!lllllll:EJ
_mwvv..----, 2
A;mv‘.i:: 3

IIIII iy
i, \\n.v o

amm W
\

[4)] _Lah .
¥v [ +] r _.Eu._w
Mm ..uHHHTl_IIW“ F/ llll.-
) 7 PR
s s/ LY ,..w_.. “-...
3 £ o \
b S I~ g
///_ P i
p -
! — e =R 2] Vd ‘\ w2l
1> A Y €' Wi —@- ..A:l x.v__\“\\?r azq/J, ™ \hw 4 @ 1
1 HMIHHHIHI ™ \i , IIHI . .‘, porid h
— | /xmm — 8 & Yy
) \ A, P~ ) == r
\ ‘ A S A - o
\sr n_u <t
\ ' I
ﬁmlt-ﬂ . \\M P
3 ‘]
// . alﬁ _d/
~r ! ./I/U/
[q}] /V N e A /#J,
rnun._vhn ! n e
e ¥ . 7 ( (4] N
8 b\ =y
—’.' / IIIIIII'I'III'I.I.I * —— V, \
S - _
Aﬂ ‘\“‘ A = L S ]
po " WL & : N
< ﬂ \ ﬁ|||.._.. ! N
o y ﬂ m A N
@ ] L& “.. _
- -
L T 1 3
IIIl...._' Aml ‘TII
0 ¥ ~ b =
<r @ o i
| al
IIIIV\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor

Driveshaft And Engine Connections

Page 19 of 66

Ref#  Part Number Qty S/P/F  Description
1 629-3045 1 S  Harness, Wire
1 726-0154 4 S Tie, Pushmount Not shown
2 651-3003 1 Muffler Assembly
3 703-2823 1 Plate, Coupling Adapter
4  703-2909-0498 1 S  Plate, Engine Mounting
5 703-3080 1 Shield, Muffler Heat
6 703-3206 1 Plate, Regulator Mounting
7  710-0106 2 /P Screw, Hex Cap, 1/4-20 x 1.25 GR5
8 710-0378 4 /P Screw, Hex Cap, 5/16-18 x 2.5 GR5
9  710-0599 6 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
10  710-0607 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
11 710-0778 4 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x 1.5
12 710-1062 4 Screw, Hex Cap, Lock 1/4-20 x 1.25 GR5
13  710-1304 3 Screw, Countersink Machine, M8 - 1.25 x
55MM
14  710-1313 1 /P Screw, Hex Cap, M10-1.5 x 35MM
15 710-3038 6 /P Screw, Hex Cap, 5/16-18 x .875 GR5
16  712-0271 2 /P Nut, Hex Sems, 1/4-20
17  712-0429 6 S  Nut, Hex Insert Lock, 5/16-18
18  718-3094 1 Shatft, Drive, 27.75 Long
18  759-3765 2 Drive Barrels Kit Not shown (2 used per
tractor)
19 722-3022 1 S Foam Tape 46 in.
20 725-1717 1 S  Switch, Key,
21  725-3164A 1 S  Switch, Plunger
22  725-3166 1 S  Switch, Snap Mount
23  725-3191A 1 S  Switch, Plunger
24  726-0205 6 /P Clamp, Hose
25  731-3220 1 S  Baffle, Lower Air
26 731-3230 1 Baffle, Upper Air
27  735-0650 1 Hose, Intake
28  736-0119 4 S  Washer, Lock, 5/16
29 736-0171 1 S  Washer, Lock, 7/16
30 703-3398 1 Shield, Lower Exhaust (Mfg. Date 1J018G and
After; Replaces 756-3091 by removing
736-0638 washers (qty 2)
31 736-3017 1 /P Washer, Flat, .417 x 1.5 x .225
32  746-3079 2 S  Cable, Choke and Throttle Control
33  750-3198 4 Spacer, Engine, 1.0 O.D, x .34 Lg
34  750-3201 1 Spacer, Crankshatft
35  751-0535-12 2 S  Fuel Line, 12 inches (Fuel Tank to Filter &
Filter to Pump)
35 751-0535-60 1 S  Fuel Line 60 in. (Fuel Pump to Engine)
36 KH-24-050-02 1 S  Filter, Fuel
37 751-3149 1 Pipe, Exhaust
38  751-3150 1 Pipe, Exhaust
39  756-3091 2 S  Pulley Half (Mfg. Date 11308G and before)
39  756-3091A 2 /P Pulley Half Mfg. Date 1J018G and After;
Replaces 756-3091 by removing 736-0638
washers (qty 2)
40 756-3099  \WWW.MYIMOWES Pakeem



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor

Driveshaft And Engine Connections

Page 20 of 66

Ref#  Part Number Qty S/P/F  Description
41  KM-11060-2079 2 Gasket, Exhaust
42  KM-461F0600 4 Washer, Lock, 6MM
43  KM-311G0600 4 Nut, Hex, 6MM
44  KM-49040-2065 1 Pump, Fuel
45  725-1365 3 S  Bulb, Indicator
46  725-3243 2 Fuse, 25 Amp
47  721-0342 1 S  Gasket, Silicone
48  725-1648 1 S Relay
49  759-3868 1 S  Cover, Fuse Box
50  759-3869 1 S Box, Fuse
51 725-3251 1 S  Sensor, Voltage
52  710-3007 3 /P Screw, Hex Wash. Hd. Tapp. #12-24 x .375
(Mfg. Date 1H018G and after)
53  736-0638 2 Washer, Flat Shim (Hdn) (Mfg. Date 11308G

and before)

WWW.mymowerparts.com



Page 21 of 66

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine And Governor Control

3205 Tractor

- »
\\\\ =

\
/”anuu;::
. \\V B N A
/ay”;\

=

,
\,

LY

g
n_,..n%y_nvfﬂ \
,

D) —>

it

N
) SN
(B ()

’

S / \ S L0 4RI,
3 ~ o (D \ S P WHhh 1N & u,uw - I;J\W
Do (o) < A% 0 "IN h.w‘,-. ! Mm\uwm»_\ “F_m “m
A 4 (0¥, — 6\ / TGS D
/ by y { \ mw \ N / AN (e
\\ / / / A V/L_i / -~ /va . ,,J/ - o
\ / / ) /__,_w Vv o i
\ Oh \/ P (e,
/ _JH)AN_ %1/ /nyA_ (o] - .
~ © < \ _ﬁ 2 \/ -
-— " - /amulr.mwum
I

Q0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor

Engine And Governor Control

Page 22 of 66

Ref#  Part Number Qty S/P/F  Description
1 KM-16169-2092 1 Link, Choke
2 KM-16171-2065 1 Link
3  KM-39003-2064 1 Arm, Pivot
4  KM-39129-2043 1 Spring, Governor
5 KM-42036-2051 1 S Sleeve
6 KM-49103-2123 1 Arm, Governor
7 KM-49110-2073 1 Governor Assembly
8 KM-49113-2102 1 Panel, Control
9 KM-92002-2269 1 Bolt
10 KM-92037-2209 2 Clamp
11  KM-92143-2200 1 Collar, 6.8 x 10 x 20.5
12 KM-92144-2052 1 Spring
13  KM-92144-2287 1 Spring
14  KM-92150-2182 2 /P Bolt,5x18
15 KM-92200-2036 1 /P Washer
16 KM-92200-2070 2 Washer
17 KM-180B0616 1 Bolt, 6 x 16
18 KM-180B0635 1 Bolt, 6 x 35
19 KM-311B0600 1 S Nut, Hex
20 KM-411B0600 1 Washer, Plain

WWW.mymowerparts.com



Page 23 of 66

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Engine Electrical

0
(o] AN
~—

WWW.mymowerparts.com

" ANI/
\
N\
l.w.
M~
L €
T
(Y|
QA
[N
_Fm/.h n o
2 T @ S o\ T
d ) a\-\ o / _/ /
ﬁ _i:!.:.i Hu ﬂ\hmmv @i_il_ // l.!.,..f.r \\ {
[ l_'..m rmm ~ \, I ) 4
N S Sy / /
\ | -y s s aaa\w-@ﬁ 8 &
I ununh“nnn.l/.ﬂﬂﬂ#snil P ﬁurlwll.H m.mwuznunnu W\ T ™ y _ \\\\L-.m..w
/ N\ __u,_\mwﬁ\ N -
e N % N
= w N _m \ f A b
A rwmmmnHuHJnununu.nnu!. 1 - me\
N N7
4 I:. ﬂ .A N _g AIL“\ -
ﬁ N, “ A Nﬂpmmmmﬂn ,v.r.uun\
i Ny
4
(s8]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Engine Electrical

Page 24 of 66

Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2766 1 Gasket, Temp. Switch
2 KM-11047-20369H 1 Bracket
3 KM-14083-2051 1 Cover, Flywheel
4  KM-21066-2070 1 Regulator, Voltage
5 KM-21119-2157 1 /P Igniter
6 KM-21121-2083 2 Coil, Ignition
7  KM-21130-2060 2 Cap, Spark Plug
8 KM-21193-2149 1 Flywheel Assembly
9 KM-26030-2073 1 Harness
10 KM-26030-2167 1 Harness
11  KM-27010-2170 1 S  Switch
12 KM-27010-2182 1 Switch
13  KM-59026-2054 1 Coil, Pulsing
14  KM-59031-2096 1 S  Cail, Charging
15 KM-59221-2099 1 Connector
16 KM-92009-2273 4 Screw
17  KM-92015-2167 1 Nut
18 KM-92022-1517 2 Washer
19 KM-92022-2245 1 Washer
20 KM-92027-1568 2 Collar, 8.3 x11.5x9
21  KM-92027-2096 2 Collar, 6.2x7.8x5
22  KM-92070-2072 2 S  Plug, Spark
23 KM-92072-1195 2 Band
24  KM-92072-2003 2 Band
25 KM-92170-2056 1 Clamp
26 KM-130B0520 4 Bolt, Flanged, 5 x 20
27 KM-130B0614 4 Bolt, Flanged, 6 x 14
28 KM-130B0616 2 S Bolt, Flanged, 6 x 16
29 KM-225B0414 4 Screw, Pan, 4 x 14
30 KM-241B0406 1 Screw, Pan, 4 x 6
31 KM-510A5100 2 Key, Woodruff

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 66

WWW.mymowerparts.com

Fender And Running Board

3205 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Fender And Running Board

Page 26 of 66

Ref#  Part Number Qty S/P/F  Description
1 625-0023 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
2 625-0024 1 S  Light Assembly, Rear LH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
3  703-2977-0498 1 Running Board
777D00432 1 Graphic, Direct Drive
777120094 1 Graphic, Starting Instructions
777530017 1 Graphic, Warning
4  703-2978-0498 1 S  Fender
777D00431 1 S  Graphic, 3000 Series
5 710-0602 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x 1.0
6  710-3013 14 /P Screw, Hex Cap, 1/4-20 x .5 GR5
7  712-0324 6 /P Nut, Hex Lock, 1/4-20
8  726-3057 4 S  Clip, Tail Light
9 731-3239 1 Cover, Lift Lever
10 731-3253 1 Flap, Lift Lever
11 735-0275 1 Pad. Floor LH
12 735-0276 1 Pad. Floor RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 66

3205 Tractor

Frame And Hitch Plate

/3

|

/1

e

[

o
o

\

W

4§
D)

N

xxv xe_/,”/

M::hyr

A%

\-

]

\

\

/

\

e

A

/

\

/
S

/

/

\
\

AN
itoyxm

7
/

/
\

\

-

//

-
-

J amm

WA
\ X
\\
,H,u/
Vﬁmmmwyn
N %2
o\
N

/‘
N\
RN

\y

N
nvy
WY
5 1

(2

_

I~y
™=

-t

N ————

I ﬂﬂ
v1ljm7

m=

™Y
o)

Py

I.-.u‘.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Frame And Hitch Plate

Page 28 of 66

Ref#  Part Number Qty S/P/F  Description
1 603-0446-0498 1 S  Frame Assembly Mfg. Date 1J148G & Before)
603-0446A-0498 1 S  Frame Assembly Mfg. Date 1J158G & After -

Replaces 603-0446 by also ordering Ref. Nos.

2  603-0463A-0498 1
777D00585 1

3  703-2915-0498 1
777120297 1

4  710-0514 4
5  710-0599 3
6 710-0617 2
7 710-3131 2
8 712-0431 4
9 712-3027 2
10 712-3083 2
11 726-0211 8
12 732-3002 1
13 735-0653 1
14  736-0342 3
15 738-0704 2
16 747-3336 1
17 710-3038 2
18  711-1333 1
19 736-3008 2
20 703-3417-0498 1
21  703-3418-0498 1
22  710-1260A 4
23  710-0623 4

/P

/P

/P

/P

/P

20 thru 23)

Bumper, Front

Graphic

Hitch Plate

Graphic, Trans. Release

Screw, Hex Cap 3/8-16 x 1.0 GR5 (Mfg. Date

1J148G & Before)

Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
Screw, Round Hd., 3/8-24

Screw, Hex Cap 1/2-13 x 1.0 GR5

Nut, Hex Flange Lock, 3/8-16 (Mfg. Date
1J148G & Before)

Nut, Hex Flange Lock, 1/4-20
Nut, Hex Lock, 1/2-13

Speed Nut, U-Type, 5/16-18
Spring, Extension

Flap, Intk.

Washer, Flat, .283 x .75 x .030
Shoulder Screw, .312 x .18
Rod, Front Latch

Screw, Hex Cap, 5/16-18 x .875
Shaft, Frame Brace

Washer, Flat, .344 x .75 x .12
Bracket, Running Board LH (Mfg. Date
1J158G & After)

Bracket, Running Board RH (Mfg. Date
1J158G & After)

Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
(Mfg. Date 1J158G & After)

Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
(Mfg. Date 1J158G & After)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 66

3205 Tractor
Front Axle

.

uwT wxa
>R
\““nﬂr -
mm \““ —
m.A/ ‘anI-.\ \_
;!.w. L. Koy —"
.g,
« m,“ _m ; /S
N\ // \ ///. Mmr.\‘
/ F/ ,ir / , - AAA \NV \V
%o Wi 8 b
A “mmnﬂ \ ,W w‘ mw\ A Y \..:AHHMWWf
4 mVA““ \ ol ‘\ \\“‘awwv N & r/
- &
/Ah a-_mv \ “V ’/// /_
A -
//
\“\ 4]
\““\
\“\Jr
N
“ /8RN
A “. : 4 3
Lo W_m_ )36 Awm”,@_,yv g
\\\\ P . P ~
_\ _\ \\ m““— .M ruw .@quélun mrarl:/l/l
& & A \ ) //,, 4_
__\ ~ Y o
8_ T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 30 of 66
Front Axle
Ref#  Part Number Qty S/P/F  Description

1 603-0426-0637 1 S  Axle, RH Steering
2 603-0427-0637 1 S  Axle, LH Steering
3 710-1039 1 /P Screw, Hex Cap 3/8-24 x 1.0 GR8
4  710-3085 1 /P Screw, Hex Cap 3/8-16 x 3.5 GR5
5 711-1141 1 Shaft, Splined
6  712-0355 2 S Nut, Hex Center Lock, 3/8-24
7  712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
8 712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
9 712-3104 1 Nut, Hex - RH, M12 x 1.75

10 712-3105 1 Nut, Hex - LH, M12 x 1.75

11  716-0102 2 S Snap Ring, 1.0 Dia. Shaft

12 716-0188 1 /P Retaining Ring, Internal, 2.0

13 719-3119 1 S  Pivot Axle

14  719-3120 1 Axle Carrier

15 721-0462 1 /P Seal, Grease, 1.31x 1.0

16 723-0462 1 Ball Joint, 122MM x 1.75 RH

17  723-0463 1 Ball Joint, 122MM x 1.75 LH

18 736-0163 2 S  Washer, Flat, 1.03 x 1.62 x .030

19 736-0247 1 /P Washer, Flat, .406 x 1.25

20  737-3000 3 S  Fitting, Lube, 3/16 Drive

21 741-0131 1 S  Bearing, Ball

22  741-0363 1 S  Bearing, Needle

23  741-0558 4 S  Bearing, Flange

24 747-3348A 1 /P Tie Rod, M12 x1.75 RH & LH

25  748-3074 1 Steering Arm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 66

3205 Tractor
Front PTO

o]

4
L

N
al // .

I
A

- a\
P | o

" %

™
y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 66

Description

3205 Tractor
Front PTO
Ref#  Part Number Qty S/IPIF
1 603-0442-0637 1 /P
2  759-3867 1 /P
3  703-3009-0637 1 /P
4  703-3161-0498 1 S
5 703-3165-0637 1 /P
6  710-0237 2 /P
7  710-0514 2 /P
8  710-0520 1 /P
9 710-0623 2 /P
10 711-1196 1
11  712-0324 1 /P
12 712-0431 7 S
13 714-0104 1 S
14  716-0102 1 S
15  732-0470A 1 S
16  738-0213 2 /P
17  738-0706B 3 S
18  738-3056 2 S
19 741-0491 4
20 747-3322 1
21  751-3158 1 S
22  754-3084 1 S
23  756-3092 1
24  756-3094 1

Bracket, Idler

Bracket Assembly, Brake

Bracket, PTO Mounting

Bracket, Actuator

Belt Guide

Screw, Hex Cap 5/16-24 x .625 GR5
Screw, Hex Cap 3/8-16 x 1.0 GR5
Screw, Hex Cap 3/8-16 x 1.5 GR5
Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
Ferrule, Brake Adjustment

Nut, Hex Insert Lock, 1/4-20

Nut, Flange Lock, 3/8-16

Pin, Internal Cotter

Snap Ring, 1.0 Dia Shaft

Spring, Extension, .530 x 4.74
Shoulder Screw, .498 x 1.45
Shoulder Screw, .375 x .28
Shoulder Screw

Bearing, Nylon Flange

Rod, PTO Brake

Vacuum Actuator

V-Belt, A-Section x 37.63 (Set of two belts)
Pulley, PTO Drive. 6.75-Double
Pulley, Flat Idler, 4.0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 66

/1::
'II
&
Yy

",
"

o= ~

-, o
V Jr.....l._ lllll...l.\\\\\

il-r.

WWW.mymowerparts.com

by I
(8] N,
™

W,

3205 Tractor
Front Wheels



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 34 of 66
Front Wheels
Ref#  Part Number Qty S/P/F  Description
1  734-3053-0499 2 S  Rim Assembly, Wheel
2 734-3193 2 S  Tire, Turf, 16 x 7.5 x 8.0
3 737-0224 2 Lube Fitting
4 741-3002 4 S Bearing, Ball
5 710-3126 2 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
6  731-3020 2 S  Hubcap
7  734-0255 2 S  Valve, Tubeless Air
8 736-0179 2 S  Washer, Flat, .531 x 1.25x .1
9  736-3095 2 S  Washer, Flat, .535 x 1.92 x .060

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

=

Page 35 of 66

. f.. —
| atlf-—
N

A

e —..........._

=

g

i ’ I
)

.nnu_ e

A..._1

WWW.mymowerparts.com

3205 Tractor
Fuel Tank



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 66

Qty S/P/F  Description

3205 Tractor
Fuel Tank
Ref # Part Number
1 726-0205
2 731-3268
3  735-0149
4  751-0535-68
5 751-3124A
6 751-3144
7 751-3161
751-3146
8 751-3162A

2 /P Clamp, Hose

1 Trim, Tank Protector

1 S  Bushing, Rubber
68in. S Fuel Line

1 S Cap, Fuel

1 S Tank, Fuel, 4.5 Gallon

1 Sensor, Low Fuel

1 S Grommet

1 /P Fitting, Fuel Pickup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 66

3205 Tractor

Hood, Grille And Side Panels

4
L
R AN
— \\\4 /xr\
/ ‘.wm_-“nmi .
v w.(\mmw B
)
&
/ 7 ]
[
W2
v
-
©
[ II,IBV
N — —
2N
NW.AAI // ///
\ // \ A
\ , AN \
REMEYAN
ey 2\
\'3 o\
e\l 7\
//A/mmv I’ \\anwwuuuuuuuuv
_rmu 7 \“
A\ w,.. \\ \“““““\
/rfmnm.":r \ / y “m“\
/
\ /
/””m”,f”,
/”u N ]

\\\\dVr _%M

——

o

-~

/

o L \“iy - IIIIIIV
oy \\“ x\ 10
8 )
<t & Mrn.l.nirmv § \\ \\\
o ﬁ/ \MMH@ » \\
WY =
o, .\ I A " '/
,, iy’ A S R--,,”wﬁmmw
N TTN R
.—! \»_ \ Y \ //
/8 " )
\\ \ \|1|1|.a.i...\\\\ ,_
— e —— \1II. - \ -
W AN_. _\Nlimﬂ b
[}
. \.o" \M[wmm.._ / . A/i
17 =S
A .Mﬂmw//
rﬂﬂ//”//sy“ VN”/
N x{. o V
‘,
Qe N
,... \) |q \\
.m.. \ \‘ W %

;
l....lIme
- AuvA“\,,/”wmw.
7 N
A \ N
\ O
N\
,”” AM \\\J\X/

14}

-

S

\\

Y g
\\\‘“ \
mm g

\\Lml .va
%\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 38 of 66
Hood, Grille And Side Panels

Ref#  Part Number Qty S/P/F  Description
1  759-3865-0499 1 Hood w/Support Rod Assembly
2  703-2946-0499 1 Side Panel, RH
3 703-2947-0499 1 Side Panel, LH
4  703-2950-0499 1 Grille, Series 3000
777120314 1 /P Graphic, Warning
5  703-2984-0498 1 Support, Grille - RH
6  703-2985-0498 1 Support, Grille - LH
7  703-3070-0499 1 S  Bracket, Upper Hood
8 703-3071 2 Bracket, Rod Retainer
9 703-3101-0498 1 S  Support, Hood
10 710-0351 8 /P Screw, Truss Hd, Tapp, #10-16 x .5
11 710-0607 10 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
12 714-0104 4 S  Pin, Internal Cotter
13 725-3257A 1 S  Headlight Assembly (Lens glued to reflector
on units built after Mfg. Date 1H018G)
725-3161A 2 S  Bulb Assembly Only, Headlamp
731-3150A 1 S  Reflector
731-3138A 1 S Lens
14  726-0139 2 /P Nut, U-type Speed, #10
15  726-3056 4 Latch, 1/4 Turn
16 731-3227 1 Mount, Side Panel/Grille RH
17  731-3228 1 Mount, Side Panel/Grille LH
18 731-3229 4 Fastener, Grille Mount
19 732-0936 4 Clip, Spring
20 732-0937 4 Spring, Compression
21  736-0400 2 S  Washer, Flat, .194 x .62 x .063
22  736-3008 4 S  Washer, Flat, .344 x .75 x .120
23  747-3337A 1 /P Rod, Upper Hood
24  747-3338 1 Rod, Upper Hood
25  777D02019 1 S  Graphic, Hood - RH
777D02018 1 S  Graphic, Hood - LH
26  777D00427 2 Graphic, HDS 3205
27  732-0470A 1 S  Spring, Extension

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 66

3205 Tractor

Hydraulic Steering Pump

N
o p— ) b AN

J

e m -

,_f _\__.“ g 4”, 5
@

/rlmmtr. ——}

-

e "

_— s S

P
Y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Hydraulic Steering Pump

Page 40 of 66

Ref#  Part Number Qty S/P/F  Description
1 ET-14543-002 1 Screw, Hex Cap, 1.57" Lg.
2  ET-64455-000 1 Seal Kit (Includes All Parts Marked Ref. 2)
3  ET-22991-003 1 S  Gerotor Assembly
4  ET-22919-005 1 Spacer, .240 Lg.
5 ET-22918-000 1 Drive
6 ET-9199-000 1 Plug, Manual Check
7  ET-285020-140 1 Ball, Manual Check
8 ET-64457-000 1 Bearing Kit
9 ET-64456-000 1 Spring Kit, Centering
10 1 Spool, Sleeve and Housing N/A. Not Available

as Replacement Parts. Order Complete
Steering Pump

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 66

3205 Tractor

Hydraulic Valves And Lines

U

,ﬁ,
|
U

\
, \

oy I~

A \

_nwit\\\

4 " \

e
A

,,
\ .nv...—llllll //
N, L 2\
Wé/ © R
) \

\ \(\ \
< 7 W//
. / N,é /wv

)\

.l.\\\\\\‘ A /
/ 2\
\\ \ mﬂ/ ///

O

NTaaV;
o , /N
Dt

& ¢
B,
Mm \\\\ \\ Mm, \\ / nm _1?.3& /

\\

",
~.
~
e

2
7
H
I
I3
)
B

(1]
A R
f R T . ©
/ LSS 1 &

\Y-2 o .\
NS e N \
\ ﬂlﬂ- AAMHMMU. /f ..... MW A/ - / AW
\ ™ 2.“7/ %)
P, @
/ ) Au //// // // Jﬁ/
(_ // ~ .iv- .l/ljrll v,v
) / _n..w Am.// \-~/
Vax =\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Hydraulic Valves And Lines

Page 42 of 66

Ref#  Part Number Qty S/P/F  Description
1 703-1801 2 Bracket, Valve Mounting
2 703-1802 2 Clamp, Side Valve
3  703-1803 2 S  Clamp, Double Valve
4 703-3154 1 S Bracket, Lift Valve
5 710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
6  710-0641 2 /P Screw, Hex Cap 1/4-20 x 2.25 GR5
7  710-3013 6 /P Screw, Hex Cap 1/4-20 x .50 GR5
8 710-3083 1 /P Screw, Hex Cap 5/16-18 x 1.375 GR5
9 712-0429 1 S Nut, Hex Insert Lock, 5/16-18
10 712-3027 4 S  Nut, Hex Flange Lock, 1/4-20
11 717-3452 1 Valve, Hydraulic
12 721-0492 4 O-Ring, Backup
13 721-3021 6 S O-Ring
14  726-0197 3 Cable Tie
15  727-3056 1 T-Fitting, 9/16-18 Thrd.
16 727-3130 1 Tube, Hydraulic (Pump to Strng)
17  727-3131 1 Tube, Hydraulic (Aux. from Strng)
18 727-3132 1 Tube, Hydraulic (Strng Return) (Mfg. Date
1D148G & Before)
727-3162 1 Tube, Hydraulic (Strng Return) (Mfg. Date
1D158G & After - Used with 727-3160 and
727-3161 Hoses)
19 727-3133 1 Tube, Hydraulic (Aux Return) (Mfg. Date
1D148G & Before)
727-3160 1 Hose, Hydraulic (Aux Return) (Mfg. Date
1D158G & After)
20 727-3140 1 S  Tube, Hydraulic (Return to Pump) (Mfg. Date
1D148G & Before)
727-3161 1 /P Hose, Hydraulic (Return to Pump) (Mfg. Date
1D158G & After)
21  731-3259 1 Knob, Lift
22  735-3007 3 S  Rubber Spacer
23  741-0491 2 Bearing, Nylon Flange
24 747-3349A 1 /P Handle, Center Lift Valve
25  748-3081A 1 /P Link, Lift
26  748-3082 1 Clamp, Handle
27  721-0493 3 O-Ring, .426 x .566 x .070
28 710-0751 1 /P Screw, Hex Cap 1/4-20 x .62 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 66

3205 Tractor

ission

Hydrostatic Transm

ﬁw
nynynynynynyny =y wmwﬁﬂw&x‘wu b
) \\ \\ ;
¢ 4 / \\ ® o
A nmm\ o oy
« \f ) ]
R N— !.,Ai ,,,,,,,,,
/,M“ f.i / P e
) \mﬂm \ L
\w\ \
ﬁxzf /a?s BaSRTSN. SN \

.szmwm w ey \ \

JZWQ L4 % ijijxi..

Y

i

}

/
3
b}
A=

—Jlr!..,./liV\

/
o0
ol




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Hydrostatic Transmission

Page 44 of 66

Ref#  Part Number Qty S/P/F  Description
1 759-3968 1 /P/IF Pump Shaft Service Kit
2 HG-2000022 4 /P Ring, Wire Retaining
3  HG-2000038 1 /P Ring, Retaining
4  HG-2000023 1 /P Spacer
5 HG-2000032 1 /P Bearing, Ball
6 HG-2000036 1 S  Seal, Lip
7  HG-2000037 1 /P Seal, Lip
8 HG-2000014 1 /P Arm, Trunnion
9 HG-2000015 1 /P Guide, Slot
10 HG-2510097 1 Housing Assembly
11  HG-50552 2 /P Bearing Assembly, Thrust Ball
12 HG-2000024 2 /P Washer, Block Thrust
13  HG-2000025 2 /P Spring, Block
14  HG-2510014 1 /P Kit, Pump Cylinder Block
15 HG-2000007 1 /P Shaft, Motor
16 1 UNKNOWN
17 HG-2510098 1 /P Kit, Center Section
18 HG-50641 2 Pin
19 HG-2000061 1 /P Gasket, Center Section
20 HG-50203 1 Swashplate, Variable
21 HG-2510013 1 /P Kit, Motor Cylinder Block
22  HG-9004100-1430 2 /P O-Ring
23  HG-2510083 1 S  Kit, Auxiliary Charge Pump
24  HG-50761 1 /P Gerotor & Housing Assembly
25 HG-2510050 1 /P Kit, Check Valve
26 HG-2510034 1 /P Kit, Check Valve w/.044 Orifice
27 HG-2510081 1 Kit, Check Relief
28 HG-2510082 1 Kit, Auxiliary Relief Valve
29 HG-2510012 1 /P Kit, Bypass Valve
30 HG-9005110-4400 2 Plug, 7/16-20
31 HG-2510090 1 /P Kit, Auxiliary Filter
32 HG-50969 2 Screw, Flange Head Cap, M8 x 60
33 HG-9007314-0808 8 /P Screw, Socket Head Cap
34  HG-9005110-3100 1 Plug, 5/16-24
35 HG-50994 1 S  Cover, Filter
36 HG-50408 2 /P Pin
37 HG-2000044 1 /P Shim, Charge Pump
38 N/A O-Ring-Order Seal Kit HG-2510010
39 N/A O-Ring-Order Seal Kit HG-2510010
40 N/A O-Ring-Order Seal Kit HG-2510010
HG-2510010 1 /IP/IF  Kit, Overhaul Seal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 66

3205 Tractor

Lower Power Steering

,,.IIII \ ﬂ ~ )
© ,m,”/ mmwnv\ﬂ\,w/
0 .ﬂ/ M—/y// me v\
- )
/fnu“:néwxn_mmw .__, /\w v\ \_“' g2
/7 Nog® ,; Va )
-I-ivy”,, e © .%ﬂ. - © \-\
- SN .
/,V \nm_v“w.k“w//v \Ww
QY
/A(v\\ & “.// //M,.u
N au .-i””/ N
Mwm/ llﬂyJ N
a ¢ ﬁ ]
_.u.i!.!..-.nw_ -« -
i«
\1 G
\ny,/,., MH B _
7~ &wml_w, hx mﬂm,mf J ™~
mz . m cr wnnu Yl ©

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor

Lower Power Steering

Page 46 of 66

Ref#  Part Number Qty S/P/F  Description

1 703-3015 1 Plate, Steering Pump Port Code 0498
2 703-3189 1 Bracket, Cylinder Mounting Code 0498
3 710-0514 2 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
4  710-3138 2 /P Screw, Hex Cap M8-1.25 x 16 MM GR5
5 710-3140 4 Screw, Hex Cap, M6 x 14MM
6 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
7  712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
8 712-3104 2 Nut, Hex, M12 x 1.75 RH
9 717-3424 1 Cylinder, Steering

10 717-3442 1 S  Pump, Hydraulic Steering

11 723-0462 2 Ball Joint, 122MM x 1.75 RH

12 727-3012 1 /P Fitting, 90 Degree Elbow

13 727-3126 1 Hose, Front Steering

14  727-3127 1 Hose, Rear Steering

15  727-3159 1 Fitting, 45 Degree

16  736-3084 1 /P Washer, Flat, .51 x 1.12 x .060

17  721-0493 2 O-Ring, .426 x .566 x .070

18  736-0329 4 S  Washer, Lock, 1/4" (Mfg. Date 1J088G &

After)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Lubrication

Page 47 of 66

L0

()
\\ ™
\\
R e, ////.
AN )
_..r S m '} R e L% ]
N = A,MHHHHHHHHMWH nHmmn.‘Hain_i ... G
/m”\ 7/ / - )
Y e
— 2 oy
f e
-t ) dn‘a Y \, . . -
- — »hm_nmmmuwmmmmvww <t O\ e
L W )i R )
T / A”W ( _mmuwumm\“m. e Amm“N \\ @),
_.l......l..\...\llti' h\v m./..A 4 ﬂ\\ -
\
N
o mmMﬂW/v
o W \W
\/
;
y
\,
)
- \\ mewmu 7
A %ﬂ \V NM/H
() T s
A/ / ;;VT}YJ\ \_\
A,,..n uy\...& mw. mp\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 48 of 66
Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KM-13045-2051 1 Receiver, Ol
2 KM-13107-2099 1 Shatft, Oil Pump
3 KM-13183-2419 1 Plate
4 KM-14024-2113 1 Cover, Oil Pump
5 KM-16115-2090 1 Cap, Oil Filler
6 KM-16154-2053 1 Rotor, Pump Inner
7 KM-16154-2054 1 Rotor, Pump Outer
8 KM-49065-2071 1 S  Filter, Oil
9 KM-49065-2072 1 Screen, OIl Filter
10 KM-52005-2120 1 /P Dipstick, Engine Ol
11  KM-59051-2114 1 Gear, Spur
12 KM-92005-2059 1 S Fitting, Oil Drain
13 KM-92042-014 2 Pin
14  KM-92055-2086 1 O-Ring
15 KM-92066-2235 1 Plug
16 KM-92143-2187 2 Collar, 8.2 x 10 x 10
17 KM-92144-2053 1 S  Spring, Relief Valve
18 KM-130B0614 3 Bolt, Flanged
19 KM-130B0820 2 Bolt, Flanged
20 KM-214B0512 2 Screw, Pan
21  KM-600A1300 1 Ball, Steel
22 KM-670B2011 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 66

~. \
> N

{0

WWW.mymowerparts.com

Pedestal And Connections

3205 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Pedestal And Connections

Page 50 of 66

Ref#  Part Number Qty S/P/F  Description
1 603-0386-0637 1 S  Pedestal Assembly
2 603-0587 1 Handle, Tilt
3 710-0136 4 /P Screw, Hex Cap 1/4-20 x 1.75 GR5
4  710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
5 710-1260A 6 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
6 711-1180 1 Shaft, Lower Steering
7  712-0324 6 /P Nut, Hex Insert Lock, 1/4-20
8 714-0104 2 S  Pin, Internal Cotter
9 716-0115 1 S Ring, Retaining, .56 Dia Shaft
10  723-0467 1 Strap, Battery (Includes Ref No. 14)
11 725-3255 1 S  Battery
12 731-3225 1 Lever, Park Brake
13  731-3226 1 Lever, Cruise
14  732-0696 2 Hook, Wire Rectangular
15  732-0870 1 S  Spring, Compression, .676 x 2.57
16 732-0932 2 Spring, Extension
17  735-0258 1 Boot, Tilt Wheel Coupling
18  735-0269 1 Boot, Shaft Cover
19  736-3020 2 S  Washer, Flat, .271 x .63 x .065
20 738-3164 1 Shaft, Upper Steering
21  741-3085 1 Bearing, Sleeve, 1.44 x 1.5 x .812
22  747-3327 1 Rod, Cruise Control
23  747-3328 1 Rod, Parking Brake
24  747-3354 1 Rod, Cruise/Brake Pivot
25  748-3067 1 Housing, Tilt Wheel Coupling
26  748-3068 1 Coupling Half, Bottom
27  748-3069 1 Coupling Half, Top
28  748-3083 1 Index, Tilt Steering
29  748-3084 1 S  Block, Tilt Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 51 of 66

Piston And Crankshaft

3205 Tractor

., o,
N
et

W7
\x‘y/km/..i \
’ \ _u_m___czss -

/ “pe 2\ ,
I 3 [ \““ r.../ /

\

N
v \\-\IV/ /

1\ SN \..\liﬂl/ //
4 \V o v
/R.m\ a // \\\llr //

o

- > \
\\\ \‘\.\n“““l.llll\ /
’ ,A‘““.. N\ A \
T \ AT, \
. N A NN \
T N T \ \
..~ L JMN.\\\u)VI\\ Ve w //
N S =8
/ 77N / \
\ /rhnurm_ / A\ P s //

I ™ \ e
mh.m,mw \\ /// ,u/ 4/,
- .‘FV \ / \\\\\“u.“/ //
/ 7N \
/ WA
e N , /M”, \
/'~ \ N N @
~ \ N
. \ © W -
~ \ /,m(\\ )
- // Wrmwm\

[

WWW.mymowerparts.com

i

b

===

\ SNy N

\ mm.n% S ) ™ A
A A/ /Alr\\.\\
/ \ o
\& _
, \.”.xnmlt.i.il\...\i




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Piston And Crankshaft

Page 52 of 66

Ref#  Part Number Qty S/P/F  Description

1 KM-13001-2136 2 Piston, Std.
KM-13029-2108 2 Piston, .25 O.S.
KM-13029-2109 2 Piston, .50 O.S.

2 KM-13002-1013 2 Pin, Piston

3  KM-13008-6025 2 Ring Set, Std.
KM-13025-6007 2 Ring Set, .25 O.S.
KM-13025-6008 2 Ring Set, .50 O.S.

4  KM-13251-6022 2 S  Rod Assembly, Connecting
KM-13251-6026 2 Rod Assembly, Connecting .50 U.S.

5 KM-49119-2130 1 Crankshatft

6 KM-59051-2112 1 Gear, Spur

7  KM-92002-2053 4 Bolt, Connecting Rod

8 KM-92036-021 4 Retaining Ring, Piston Pin

9 KM-551A0408 2 Pin, Dowel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 66

3205 Tractor

Rear Wheels

o,
S Sy N "

g,
L
by e,
7 \wlnuﬂ

et
e ——e,
——,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 66

3205 Tractor
Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3194 2 S Tire, Turf, 24 x 10.5-12
2  634-3037B-0499 2 /P Rim Assembly, Wheel
3  734-0255 2 S  Valve, Tubeless Air
4  712-3050 8 /P Lug Nut, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 66

3205 Tractor

Seat Assembly

\\l l.l.t

, &
,, % _‘V 3
1_. w * .. )
I f/,/ f mwumﬂ ._5
b ey S (N 5
W /" Ry S
\.ywlrflh_: . m m / Nu
AN “ 7 = , =
%u___ganw.iw_“‘\ , \ \ ﬂ_.un..r =
.. ,/mm ‘“ ,gwr ,._ =i m
AR ; S
VA \ =
\\\ \\.___gg——__g ,\\\..n\\.HWM\.. ‘m\n!_oﬂ_-rnm W/ /
_‘“\ P - ”
«r .nn. —\. \\n“ﬁu.!... d rw .\\\
- T S -
™ - s
I
€0
...\a‘-Huv. _
r~
M



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 56 of 66
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 703-3166A-0637 1 /P Bracket, Seat Switch
2  703-3173-0637 1 /P Bracket, Switch Mounting
3  703-3207 1 S  Track, Seat, w/Latch (Mfg. Date 1H028G &
Before)
703-3431 1 /P Track, Seat, w/Latch (Mfg. Date 1HO38G &
After; used with 731-3240A seat base)
4  703-3208 1 Track, Seat, w/o Latch
5 710-0748 2 /P Screw, Pan Torx Hd., #12-14 x .5
6 710-1636 4 Carriage Bolt, 5/16-18 x .62
7  710-1669 4 Screw, Pan Torx Hd. 5/16-18 x 1.0
8 712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18
9  714-0507 1 S  Pin, Cotter, 3/32 x .75
10 726-0211 4 S  Speed Nut, U-Type, 5/16-18
11 731-3240A 1 S Base, Seat
12 731-3244 1 Lid, Tlbx
13  732-0868 1 Spring, Compression
14  732-0869A 2 /P Spring, Compression
15 735-0271 2 S  Bumper
16  747-3357A 1 /P Rod, Seat Pivot
17 757-3010A 1 S Seat, High Back
777D02200 1 S  Graphic, Reflector
777D01782 1 /P Graphic, USA

WWW.mymowerparts.com



Page 57 of 66

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor

Starter

\
- \
e \
X ” ) \
Af.«. AN ”// ,//
. — \ A N— \
- P T i
Ty w —— mm me MWWVT\.\H \\\“W \\H\\.\\ /FI/
A /w“\\.ﬂ el ,M\\ /,
wx\\\ A/ S/ ,/
i VI W B \
o/ Y RN
W=z, \ AT,
© ,\\LI‘/ vw.m. ”!\.\\ \V.\H\M“\ // ‘_\ (.\ ﬂ\\ /v /M * m
S S ALK L
NgL— // .niuv ,\Y IU \\\\ g m
T\ CeY & .
A\mwwiw, / i /mw \ p ) \“\N nwv ._5
mpmnm // .,Pw .ﬂ.,mnmmnmmcn “_..mr/
3\ A Ay S
ap] [ — ‘rm.:“““_\ / \as W%) wf r ‘IM p
\ T - ~ /nf: ..... o _ ‘.\w
AN \ / - J,.). ‘_.. V& q
// /K - .ﬁﬂymnﬂu /, Am .IN\\ \\. m »
S\ VA =
SR % & o
/a h: k‘ N “w \wur.../ o %w‘. m
N o) = —
\ @ ) o
= A 3
S @
NN e, &= = S
\ - - = s "an Pl -
\ / _n \ 10" - <4
e N\ e O\ { S
R\ \ N\ ¢
%) \ (m .\.muy,ﬁ. mwwv / 5, N -
A / __/ AL mwwm & © \ N /h
/ e N “ _\“\mw.\ " o ¢..,/v\.\wnnmﬂf -
© () N\ N\ - AN
r L o / M / / /
NN A /// W
\ /J‘w.“.n\: . NS //V/VL 2\
/ AN \ // AT TR
N e O \ vau.,.\.wxmwnm
// Oﬁuw .llll,ﬂ.l! — _// HNM‘MAMYVMWM ;
\ \ y Ty |
/, // A Nr_m ,..mww\
P
“lu_ / /
G\ \




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor Page 58 of 66
Starter
Ref#  Part Number Qty S/P/F  Description
1 KM-13081-2108 1 Clutch Ass'y.
2 KM-13091-2068 1 Holder, Brush
3 KM-13168-2131 1 Lever, Shift
4  KM-14024-2205 1 Cover,
5 KM-16073-2098 1 Insulator
6 KM-16146-2186 1 Cone, Nose
7  KM-16146-2187 1 Cap, End
8 KM-21039-2059 4 Brush
9 KM-21040-2052 4 Spring, Brush
10 KM-21080-2054 1 Armature
11 KM-21163-2101 1 S  Starter, Complete
12 KM-27010-2122 1 Switch, Solenoid
13 KM-32085-2097 1 Stopper (Includes Ref No.17)
14  KM-92002-2277 2 Bolt, Thru
15 KM-92015-2146 2 Nut
16 KM-92015-2147 2 Nut
17  KM-92033-2081 1 Ring, Snap
18 KM-130B0830 2 Bolt, Flanged
19 KM-317B0800 2 Nut, Hex 8MM
20 KM-461F0800 2 S  Washer, Spring, SMM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 66

3205 Tractor

- Differential

ission

Transm

Al

N

T\
“,y// NMM r||=.

A \“w MN Ww"-wmv
fnmw Am

j|
S by
® Y A/A\e_ / \\_
L g ” ._.m, A
S - [ /
Ja@\-\\ .H_. SN 'A.'m
@) — N
AT AN X
[ _mmm‘__\ ) waw.,
< ,Ammw '\ 1_-.\|\HUJ _
AN |
AV (= /
YA Y e
3 / xm../ ‘i\,N/”Axx \- — )Vu @ - K.i / \
e _mmmmm um.mw ,,muw\ o) &““w @ . L o Aw al mm«inw
IS 7 Do E AN = §
g A\/ mm\mmm. N ,am“\ ,//Wm.\ N N o 7
- W < ’ ) /,.nmr-/ mm P f ﬁauv
AN YN
o L 2D SN & >
« \\\\ p _U_.v \ A.H._ N \\.x/ww mww .wU@. w.wb mm_mlA &war/
Y , u / -~ ﬁ\_. - \\\H“ f Il
‘ NN” & & 8 @ 2
AA, _\-\\L‘ /WW_F ) N 4] 0 A N/( /LWVW AMV.\ e MMW
. . ol ROVl ~
.m.,”/lllallm \ \ “N&“ lIII _Wu
/wilw. \ ‘ / mmnl...l (Y]
— mW\\\Aarl!. \ / Am e .ivJ
> uwz// .fld // n"nnfm rx// ™
5\
I.“.__'. < v. “an / mulg A,”.MMMU W_A II/II
w‘..uru\\ Ar../.../_ \ _, ..U.W//uu r/l /J
~— o ~
= \ & /J /_ T
o G |
- { v
T n,mm.w.,/ T
Il’l

.lllll[‘..l.av N
,mw \ll\\l\..j..ﬂm

|

w
Aol

||unn ||||||||||| |

Illﬂﬂl-n.\nﬂlw\ \l—\\\\\-‘\
\ \\\
.IHH“MIIJ- ._n\

m..\ NI

rt.may
- nwmwwJ

3.

\\ N N
“\\A

w ,,/

\
A A

] I“q-_

..... ww---\w----(
Y

(3]
wm

J
%
"m“ l””MMW“L'AM“ \\““ “-\\\-W.
I

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor

Transmission - Differential

Page 60 of 66

Ref#  Part Number Qty S/P/F  Description
618-3192 1 S  Transmission Assembly, Complete (Mfg. Date
1J288G & Before; Does NOT Include Ref. Nos.
2,3,11, 30, 34, 39, 43, 46, and 52)
618-3192A 1 S  Transmission Assembly, Complete (Mfg. Date
1J298G & after - Replaces 618-3192 by also
ordering 710-0465 (Qty. 4), 703-3410 (Qty. 2)
& 710-1506 (Qty. 4)
759-3746 1 Sealant, Ultra Grey, 2 oz. Tube
1 611-3024 1 Shaft, Differential Actuator
2 617-3001 1 Gear Assembly, Pinion 13T
741-3037 1 S  Bearing, Ball
3  759-3967 1 IPIF Hydrostatic Transmission Assy. Kit
4 618-3145 1 S  Bearing Block Assembly, Needle
5 618-3149 2 Bearing Block Assembly
6 618-3150 2 Bearing Block Assembly
7 618-3162 1 S  Cover Assembly, Rear (Mfg. Date 1J288G &
Before; Includes Ref. Nos. 8, 9 and 55)
618-3203 1 Cover Assembly, Rear (Mfg. Date 1J298G &
After; Includes Ref. Nos. 8)
8 710-1633 1 Plug, Drain, M14 x 1.5 x .827
9  735-0277 1 Grommet, Rubber
10 618-3163 1 Bearing Block Assembly
11  618-3169A 2 Hub Assembly, Wheel
12 711-1308 1 S Axle Shaft, 15.08 Long - RH
13  716-0172 4 S Retaining Ring
14 717-1119 2 Gear, Spur, 14T
15 618-3155 1 S  Collar Assembly, Diff. Lock
16 711-1309 1 Axle Shaft, 15.08 Long - LH
17  716-3018 1 Retaining Ring
18  718-3099A 1 S  Housing, Diff. Lock
19  732-0856 1 Spring, Compression
20 736-0615 5 Washer, Thrust, 1.007 x 1.542 x .03
21 619-3086 1 Housing, Diff. Cover
22  710-1254 4 /P Hex Cap Screw, 3/8-24 x 2.25 GR8
23  717-1120 4 Gear, Differential 10T
24 717-1173 1 Shaft, Cross, .5 x 3.485
25 717-1178 2 Shaft, Cross, Special
26  717-1180 1 Differential Pinion Block
27  717-3466 1 Gear, Spur 60T
28 718-3101 4 Block, Thrust Miter
29  736-0558 3 Washer, Flat, 1.187 x 1.56 x .062
30 661-3015 2 /P Bracket, Brake Mounting
31 703-3188A 2 Block, Transmission Cover
32 703-3316 1 Plate, Transmission (Mfg. Date 1J288G &
Before)
33  710-0642 12 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .75
34  710-0650 6 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .875
35 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62 GR5
36 710-0788 7 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x 1.0
37  710-0809 Scre Hex Wash Hd. Tapp 1/4-20 x 1.25
38 711-1205A  \WW\\. myimower [Pt SuiQ



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor

Transmission - Differential

Page 61 of 66

Ref#  Part Number Qty S/P/F  Description

39 712-0682 2 Nut, Lock, 7/8-14

40  717-3449 1 Gear, Bevel 54T

41  718-3089 1 Arm, Diff. Lock Actuator

42  759-3937 1 /IPIF Housing, Differential w/Diff. Lock
719-3149 1 Housing, Differential w/Diff. Lock (Mfg. Date

1J298G & After

43  721-0261 1 O-Ring, 2.75 x.103

44  721-0393 1 Seal, Oil

45  721-0467 1 F  Gasket

46  723-3014 1 S  Filter, Ol

47  736-0208 3 S  Washer, Flat, .51 x 1.5 x .07

48  736-0270 1 /P Washer, Belleville, .265 x .75 x .062

49  736-0423 AR Washer, Flat Shim, 1.0 x 1.56 x .010

50 736-0424 AR S  Washer, Flat Shim, 1.0 x 1.56 x .020

51 736-0431 AR S  Washer, Flat Shim, 1.0 x 1.56 x .015

52  736-0619 1 Washer, Spring

53  737-3022 1 S  Fitting, Filter Nipple

54  741-3083 1 Bearing, Needle Thrust

55  735-0279 1 Grommet

56 603-0699 1 Plate, Trans. Support LH

57 603-0700 1 S Plate, Trans. Support RH
737-3120 4.5 /P Drive System Fluid Plus - Quart
737-3121 1 /P Drive System Fluid Plus - Gallon

WWW.mymowerparts.com



Page 62 of 66

And Neutral Linkage

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
3205 Tractor
Transmission Mounting

X —] o™
aY ] ol
e a,n-A \T= A, g
N T —— //V , M \,\ v ©w
\ V A_D,. Ill.-..ﬂm_:v - I,m" TIJAI.III;V,AI..IIII m ) M_l._ ._ \_ ©
1/ _. g )Y A YA N e )
. / € - /....lJ \ oV o \,”ﬂl .
o \W\ ,/A..\\\U““““w ~ \v‘./uv_ 4/ . .”.mnx Anuu MW;./ .nnnwn..ﬂ/ — N\ -iﬂHHHuN \\
_._ N\ M\“ _ -~ o i i. ﬁHHwV :!{vvi!---IHHHMw
- , QY N a: N\ Y
e \ /”/ / ,\\ /”,, / L !i..i.... Iu K
. 3 \m\ /”,__.‘ &\ ,,” \//, /r/r > 10 .......N
.._,_.- _F \\ ,”v // \ V ,/ ) = \
N N\ 3 AN N 8
" - \ o7 g N I|ll...|l »
II/ 2V /VfMu 2 | J v y/ﬂmnuﬂ/ /IW K N | D_ﬁ ' k “,_w .Mv
/ ' / \ <r \
,./ \ \ — I_./ — u\lll - e ——
V \ ._mu, Va/\wm < o/
\ m;.\ ’ Je A e
& a” -/ / =
o=
N/ \ \.V/ \/ wi\ r W.all
\\ A\ W ,/aw./ww o

-

e gl €
o & =Ky

\ ™~ —llrl.‘iv.g
o

ﬂun!iﬂ/ _i.i.jr..w / //

~
~ 4G \M - wq\
mh\\ NWAA\\V I v
I N e
[ L S NN
[ e @
> e W\ ., <X
© @ & - \\ _nqv /W ~, N .“w, ‘r/J 0
3 — 9 ...{mmmmm \8 \.%p mm N &
\ - , \N > x d .
R~ @0 M N .1 N &
J' .Jﬂ (3] o™ 7&\
:,.#..f s}
= N e A —
X _ﬂ‘.\.‘ Ma;-\
-~
&l C =g
& & & o & &
r Am, g © © _5 ;
.1_-0_ [f] \ 4 4 o ¢ ﬁ @
o L Ao _ﬁ / SN ©
8 Sl (O 2 g
N A% n\mﬂkv / RL Y Em— _w\\ ;
. e S5/ i N o
@EHo¥N— - - A_ : Ry Y, e e ~\ i||.. |!,iinnnn..”!. / /
\\\\_‘nm ﬁ w M A R IIIHV/V IIIIX __/Tl.., — L‘ U
-nn“_!.lllllll.‘-a- OVII| - W —— e e ,ﬁlllﬂl\ \ .......
_ - \\\_‘ /I
[ - "\,
.Mm“ ,—_ﬂ ,/
L ] - d
H T~ )
[+ o} -
(3]
_..Il.i-r e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Transmission Mounting And Neutral Linkage

Page 63 of 66

Ref#  Part Number Qty S/P/F  Description
1 603-0698 1 Bracket, Torque
2 1 Plate, Hydro Neutral Return (See components
of 759-3933 Service Kit in box. Refer to
Service Advisory CC-383.)
3 1 Link, Neutral Return Bearing (See
components of 759-3933 Service Kit in box.
Refer to Service Advisory CC-383.)
4  703-3187 1 S  Spring Plate, Hydro Bypass
5 703-3175 1 Bracket, Cable Retainer
6 703-3183 1 Bracket, Pedal Brace
7  703-3292 2 Plate, Reinforcement (Mfg. Date 1J288G and
before)
8  710-4433 1 Screw, Hex Cap, 1/4-20 x .625 GRS5 Lock
9 710-0514 7 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
10  710-0599 1 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
11  710-0623 1 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
12 710-0642 1 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .75
13  710-1632 2 Bolt, U-Style
14  710-3015 1 /P Screw, Hex Cap 1/4-20 x .75 GR5
15 710-3170 1 Ball Screw, 5/16-18 x .56
16  710-3226 4 Screw, Hex Cap 5/16-18 x 5.5 GR5 Lock (Mfg.
Date 1J288G and before)
16  710-1506 4 Screw, Hex Wash. Hd. Tapp 5/16-18 x 5.5
GR5 (Mfg. Date 1J298G and after)
17  710-3242 1 Screw, Set, 5/16 x .5
18 712-0262 1 /P Nut, Hex Ctr. Lock Jam, 3/8-24
19 712-0266 3 S Nut, Hex Ctr. Lock Jam, 3/8-16
20 712-0431 4 S  Nut, Hex Flange Lock, 3/8-16
21  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
22  712-3006 1 /P Nut, Hex, 1/4-20
23  712-3058 4 S Nut, Hex Insert Lock, 1/2-20
24  714-0104 1 S  Pin, Internal Cotter
25 714-0212 1 Key, 3/16 x .75 (No Longer Used; See
components of 759-3926 Service Kit in box.)
26  716-0104 1 S E-Ring, .5 Dia. Shaft
27 718-3097 1 Arm, Hydro
28 1 Adapter, Pump (Mfg Date 1F068G and before
- Replace by ordering 759-3926 Service Kit)
29  721-0459 2 O-Ring, 426 ID x .566 OD x .070
30 726-0295 2 Clamp, Tube
31 726-0324 1 S Clamp, Hose
32  727-3090 1 /P Cylinder, Damper
33 727-3139 1 Tube, Hydro Pickup
34 727-3148 1 Dipstick, Transmission
35 731-1480 1 /P Plastic Vent
36 731-1481 1 Vent Cap
37 1 Fan, Pump (Mfg. Date 1F0689 and before -
Replace by ordering 759-3926 Service Kit.)
38  731-3245

WWW.myimower Hefts2eesrn



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Transmission Mounting And Neutral Linkage

Page 64 of 66

Ref#  Part Number Qty S/P/F  Description

39 731-3250 1 Pedal, Diff Lock

40  732-0429A 1 S  Spring, Extension

41  735-0279 1 Grommet

42 736-0227 3 S Washer, Flat, .390 x 1.5 x .1

43  736-0262 1 /P Washer, Flat (No Longer Used; See
components of 759-3926 Service Kit in box.)

44  736-3019 4 Washer, Flat, .531 x 1.062 x .134

45  736-3090 1 /P Washer, Flat, .26 x .72 x .06

46  737-3092 1 Fitting, Tube

47  738-0347 1 S  Spacer, Shoulder

48  738-0572 1 S  Shoulder Bolt

49  741-0155 2 S Bearing, Ball

50 741-0491 2 Bearing, Nylon Flange

51  746-3081 1 S  Cable, Diff Lock

52  747-3359A 1 /P Rod, Pump Bypass

53  747-3366 1 Shaft, Diff Lock

54  750-0434 1 /P Spacer, .375 x .5 x 1.02

55  750-0497 2 Spacer, .375 x .624 x .445

56  750-3212 2 Spacer, Hydro, .3223 x .60 x 2.44

57  751-0588-8 1 Fuel Line 8in.

58 703-3478 1 Plate, Hydro Neutral Return

59  703-3477 1 Link, Neutral Return Bearing

60 748-3052 1 Adapter, Pump (Tractors with 759-3926 Kit
installed or Mfg. Date 1F078G and after)

61  731-3095 1 S  Fan, Pump (Tractors with 759-3926 Kit
installed or Mfg. Date 1F078G and after)

62  748-3037 4 S Nut, Fan, 1/4-20 (Tractors with 759-3926 Kit
installed or Mfg. Date 1F078G and after)

63  736-0105 1 /P Washer, Bell, .401 x .87 x .063 (Tractors with
759-3926 Kit installed or Mfg. Date 1F078G
and after)

64  710-3288 4 Screw, Hex Cap Lock 1/4-20 x 1.62 (Tractors
with 759-3926 Kit installed or Mfg. Date
1F078G and after)

65 703-3410 2 S  Plate, Bolt Retainer (Tractors built Mfg. Date
1J298G and after)

66  710-0465 4 Screw, Hex Cap 1/2-20 x 4.5 GR5 (Tractors

built Mfg. Date 1J298G and after)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 66

3205 Tractor

Valves And Camshaft

e\
ﬂ-ii ’ ,,,”/ o) M~
| /// //mf,
for) //w ) TT{{{-u
A
ﬁ./ A
A.”M.‘\_H
. 0O
s T z
(= -
71 I \.ll/ ! m“\\WfV
S ﬂwnuv m\_mmmufw,
. ~ By - Y=
~_ // - A\ 088333
O o N .\M‘MMWM@MW,,/
.., Sz )y
/ mv ._.V\ /N 4 8\
7 I\ . g\
\\\ / Am/w 4 N \ 3
/ /o _ﬁm \‘... \\.m. /.
/AN I\ Sy
Ve 3y .
// 7/ \ A i L&
// / / \\ 2 ,/., \\ﬂ%\h
7/ P S
L) 7 e
\\
\“\4=// \\“\ - Ty
& /xx\ ﬂ —
N o0 o
AN
& _
(9)]

L\

‘nJ

o

- <
\...\_ cn
_ﬁmwmw _
RN ~
Am,_wu, _
| ﬂmm“wv |
) L
YO T

-
-
e

@

-

o
¢ ,H/ﬂ\\\..
)
”uunn“\
)
)
o ‘Q
6o 4 \
£ A -
}M ') Q Amw _MJ.\_ \Mv
) N P Nwe
[
uﬁuﬂ (a\]
.% S
4 v T'e)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3205 Tractor
Valves And Camshaft

Page 66 of 66

Ref#  Part Number Qty S/P/F  Description
1 KM-12004-2104 2 S  Valve, Intake
2 KM-12005-2093 2 Valve, Exhaust
3  KM-12009-2067 4 Retainer, Valve Spring
4  KM-12011-2056 8 Collet
5 KM-12016-2056 4 Arm, Rocker
6 KM-12020-2059 2 Shaft, Rocker
7  KM-12032-2064 4 Tappet
8 KM-12044-2239 1 /P Camshaft Assembly
9 KM-13116-2057 4 Rod, Push
10 KM-39108-2057 4 Retainer, Spring
11  KM-49078-2082 4 Spring, Valve
12 KM-92009-1109 4 Screw, Valve Adjust
13 KM-92015-1137 4 Nut, Valve Adjust Lock
14  KM-92049-2109 4 Seal, Oil
15 KM-480J1200 4 Circlip

WWW.mymowerparts.com



